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F1, Bldg A, Changyuan New Material Port, Keyuan Rd.,
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TEST SUMMARY

511 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

513 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSIONS
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

517 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 RADIATED EMISSIONS
RESULT: Passed

5.1.10 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix 1: Test Results

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.
(FCC Registration No.: 752051)

F1, Bldg A, Changyuan New Material Port, Keyuan Rd., Science & Industry Park,
Nanshan District, Shenzhen, 518057, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Eiqnlﬂpor;en i Manufacturer Type S/N Srziliilbrated
Radio Spectrum Test

EMI Test Receiver Rohde & Schwarz ESPI-3 100396/003 2013-01-08
Spectrum Analyzer Agilent E7405A MY45115511 | 2013-01-08
Conducted emissions

EMI Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-08
LISN Rohde & Schwarz ESH3-Z5 100305 2013-01-08
Radiated emissions

Spectrum Analyzer Agilent E7405A MY45115511 | 2013-01-08
EMI Test Receiver Rohde & Schwarz ESPI3 101526/003 | 2013-01-08
Pre-Amplifier Rohde & Schwarz g’fLUHB%“O' 3791 2013-01-08
Loop Antenna Schwarzbeck FMzB1516 1516131 2013-01-08
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-08
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2013-01-08
Horn Antenna Schwarzbeck BBHA9170 9170-359 2013-01-08
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2.3 Traceability
All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements as below table,

Items Extended Uncertainty
CE Disturbance Voltage (dBuV) U=1.94dB, k=2, 0=95%
RE (9kHz-30MHZ) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
RE (30-1000MH2z) Field strength (dBuV/m) U=4.42dB, k=2, 6=95%
RE (above 1000MHZz) Field strength (dBuV/m) U=4.06dB, k=2, 0=95%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. facility located at F1, Bldg A, Changyuan New Material
Port, Keyuan Rd., Science & Industry Park, Nanshan District, Shenzhen, 518057, P.R. China
is listed on the US Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are Bluetooth stereo headset.
All models are identical except different color of enclosure.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment: Bluetooth Stereo Headset
Type Designation: LBT-HPO5WH, LBT-HP0O5BK
FCCID YWOLBT-HPO05

Table 3: Technical Specification of EUT

Technical Specification Value

Bluetooth Core Specification | Bluetooth Core 2.1+EDR

Operating Frequency band 2402 — 2480 MHz

Channel separation 1MHz

Operation Voltage DC 3.7V via Lithium battery

Charging Voltage DC 5V via USB port

Modulation GFSK, 8DPSK, 71/ 4DQPSK
Antenna Type Chip Antenna, Non-User Replaceable
Antenna Gain 2dBi

RF Output Power 0.00128W (1.08dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Receiving

Charging by USB port

Off

Cow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Due to the difference indicated in clause 3.1, all tests were applied to model LBT-HPO5WH.
Test operation refers to test setup in chapter 5.

Table 5: List of Test Channel

Channel Frequency (MHz)
Low 2402
Middle 2441
High 2480
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4.3 Special Accessories and Auxiliary Equipment

Equipment Manufacturer Model S/IN
Notebook PC Lenovo 4290-RT8 R9-FW93G
AC/DC adapter Lenovo 42T4416 |11S42T4416Z1ZGWF1692TR
for Notebook PC
Printer Canon BJC-1000SP n.a.

4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& Im
Support Unj

Turn Tahle

Ground Plane

Test Receiver

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &

Support stand

80ci

LISN

I
Ground plane

Testreceive ] | __|L—

MOUOD

a o9 ok
|

Diagram of Measurement Equipment Configuration for Transmitter Measurement

Test
Receiver

RF Cable
EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2012-03-23 to 2012-04-27

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 2dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to compliance the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed
Test date : 2012-03-23 to 2012-04-27
Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003

Limit : 0.125Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 51%

Atmospheric pressure : 101.0 kPa

Table 6: Test result of Peak Output Power

Channel BDR mode
Channel Frequency Peak Output Power Limit
(MHz) (dBm) W) (W)
Low Channel 2402 -0.49 0.00089 0.125
Middle Channel 2441 -0.05 0.00099 0.125
High Channel 2480 -1.17 0.00076 0.125
Channel EDR mode
Channel Frequency Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2402 0.45 0.00111 0.125
Middle Channel 2441 1.08 0.00128 0.125
High Channel 2480 0.13 0.00103 0.125
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Test Graph of Peak Output Power, BDR mode
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High Channel
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Test Graph of Peak Output Power, EDR mode
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Middle Channel
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5.1.3 20dB Bandwidth

RESULT: Passed
Date of testing : 2012-03-23 to 2012-04-27
Test standard : FCC Part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 51%

Atmospheric pressure : 101.0 kPa

Table 7: Test result of 20dB Bandwidth

BDR mode
Channel Channe(llvllzgezt;uency 20dB Bandwidth (kHz) Result
Low Channel 2402 936 Pass
Mid Channel 2441 936 Pass
High Channel 2480 936 Pass
EDR mode
Channel Cha””e('l\fﬁz‘;“e”cy 20dB Bandwidth (kHz) Result
Low Channel 2402 1260 Pass
Mid Channel 2441 1272 Pass
High Channel 2480 1272 Pass
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Test Graph of 20dB Bandwidth, BDR mode
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High Channel
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Test Graph of 20dB Bandwidth, EDR mode
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Middle Channel
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/}W\ Mo
D1 -26.7 gBm ™ W‘
-30 /A K
| .40 / \A
3DB
Ww‘l\ vA"WH W"/ \/AMM‘U’ Agwl
l-60
l-70
l--80
-90
Center 2.441 GHz 300 kHz/ Span 3 MHz
Date: 23.MAR.2012 21:08:56
High Channel
® RBW 10 kHz Delta 3 [T1 ]
VBW 30 kHz -20.11 dB
Ref 10 dBm * At 20 dB SWT 30 ms 636.000000000 kHz
10 Marker 1 [T1]
-7.96 dB i
lo 2479982000 GH
1 PK 1| Delta2 [T1]
" -2p.02 dB
I-10 M/\/\I =036, 0QU00U0U0UKHA
! M
D1 -27.96 dBm Y
| -30 o
| 40 I / \

l-50

o

fh
u\lw

|--60

70

I--80

-90

Center 2.48 GHz

Date: 23.MAR.2012 21:11:28

300 kHz/

Span 3 MHz
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5.1.4 Conducted Spurious Emissions measured in 100 kHz
Bandwidth

RESULT: Passed
Date of testing : 2012-03-23 to 2012-05-04

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A

Ambient temperature : 22°C

Relative humidity : 51%
Atmospheric pressure : 101.0 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to
following test graph, and compliance is achived as well.
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Test Graph of 100 kHz Bandwidth of Frequency Band E  dge,
BDR mode

Low Channel
® * RBW 100 kHz  Marker 4 [T1]
VBW 300 kHz -57.40 dB m
Ref 10 dBm Att 20 dB SWT 10 ms 2.323020000 GHz
10 Marker 1 [T1]
.88 dB b
o 2.402256000 GH.
Marker 2 [T1]
Bl 9.49 dB
=P
}--10 390000000 GiH

Marker 3 [T1]
-5[7.50 dB

20 2.376030000 GHz

30

|50
4 3
2
A Pnnins .AIIA.MMM [N OON YN R PR WO\ FTNY AT

|70

I--80

-90
Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 24.MAR.2012 09:56:30

High Channel
*RBW 100 kHz  Delta 4 [T1 ]
VBW 300 kHz -58.13 dB
Ref 10 dBm Att 20 dB SWT 2.5 ms 10.038000000 MHz

10 Marker 1 [T1]
.21 dB m
2.479924000 GH
Marker 2 [T1]
-54.43 dB m
483500000 G+
Delta 3 [T1]
-56.70 dB
4.452000000 MHz

3DB

a4
YA M\ n MO AR AN I A M A Ihg, A urhv&
|--70
I--80
-90
Start 2.479 GHz 2.1 MHz/ Stop 2.5 GHz

Date: 24.MAR.2012 10:08:20
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Test Graph of Conducted spurious emissions measured in
100 kHz Bandwidth, BDR mode
Low Channel
= Agilent  08:12:17 May 4, 2012 R T I VELGr
Mkrl 560.7 MHz
#Ffsfe ;E dBm #Atten 20 dB LU (oot Marker
i 2 3 4
Marker Trace
Auto 1 2 3
Readout,
Frequency
Function ,,
off
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts) Marker Table
Marker Trace Type X Axis Amplitude On Off
1 1) Freq 560.7 MHz -55.28 dBm —
Marker All Off
More
20f2
== Agilent  07:44.06 May 4, 2012 R T Marker
Mkrl 2.395 GHz
EF?; ;E dBm #Atten 20 dB 0.918 dBm _ |uNR
i 2 3 4
Log .
10
ds/ Marker Trace
Auo 1 2 3
Readout,,
Frequency
Function ,,
Off
Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts) Marker Table
Marker Trace X Axis Amplitude On Off
1 1) 2.395 GHz 0.918 dBm —
2 1) 1.601 GHz -54.19 dBm
3 1) 2.828 GHz -53.3dBm Marker All Off
4 1) 4.800 GHz -43.59 dBm
More
20f2
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Middle Channel
- Agilent

Ref 10 dBm
#Peak

Log

10

dB/

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 @

08:10:09 May 4, 2012

#Atten 20 dB

#VBW 300 kHz
X Axis
524.7 MHz

R T

I Marker

Mkrl 524.7 MHz
ORI (oot Marker
i 2 3 4
Marker Trace
Auto 1 2 3
Readout !
Frequency
Function ,,
Off
Stop 1 GHz
#Sweep 2.5 s (999 pts) Marker Table
Amplitude On Off
-55.95 dBm
Marker All Off
More
20f2

———————————————————— B

%= Agilent

Ref 10 dBm
#Peak

Log

10

Start 1 GHz
#Res BW 100 kHz
Marker Trace

1)
)
1)
()

07:48:01 May 4, 2012

#Atten 20 dB

#VBW 300 kHz
X Axis

2.443 GHz

2.972 GHz

4.872 GHz

21.850 GHz

R T

Mkrl 2.443 GHz
1.622 dBm

I Marker

Select Marker
i 2 3 4

Marker Trace
Auo 1 2 3

Readout,!
Frequency
Function ,,
Off
Stop 25 GHz
#Sweep 2.5 s (999 pts) Marker Table
Amplitude On Off
1.622 dBm
-54.18 dBm
-42.42 dBm Marker All Off
-55.47 dBm
More
20f2
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High Channel
- Agilent R T

Mkrl 649.1 MHz
-54.51 dBm

07:54:39 May 4, 2012

Ref 10 dBm #Atten 20 dB
#Peak

Log

10

dB/

VGRS OO U UUUUUORR AU NV U U0 U N

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-54.51 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 @

#VBW 300 kHz
X Axis
649.1 MHz

Type
Freq

I Marker

Select Marker
i 2 3 4

Marker Trace

Auto 1 2 3

Readout !
Frequency

Function ,,
Off

Marker Table

On Off
Marker All Off
More

20f2

I —

R T

Mkrl 2.491 GHz
0.308 dBm

= Agllenf  07:50:51 May 4, 2012

Ref 10 dBm #Atten 20 dB
#Peak
Log

10

. Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude
0.308 dBm
-54.33 dBm
-42.91 dBm
-55.15 dBm

Start 1 GHz
#Res BW 100 kHz
Marker Trace

1)
)
1)
()

#VBW 300 kHz
X Axis

2.491 GHz

2.972 GHz

4.968 GHz

21.802 GHz

I Marker

Select Marker
i 2 3 4

Marker Trace

Auo 1 2 3

Readout,,
Frequency

Function ,,
Off

Marker Table

On Off
Marker All Off
More

2 0f2
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Test Graph of 100 kHz Bandwidth of Frequency Band E  dge,
EDR mode

Low Channel
® * RBW 100 kHz ~ Marker 4 [T1 ]
VBW 300 kHz -57.90 dB nm
Ref 10 dBm Att 20 dB SWT 10 ms 2.346456000 GHz
10 Marker 1 [T1]
-1.17 dB n
Lo 2402256000 GH 4
Marker 2 [T1]
B 69 dB
il
I--10 390000000 G
Marker 3 [T1]
20 -5[7.94 dB
B 2.383842000 GHz
--30
|--40
3DB
I--50
| '
Bt A M A AN A Apn spasn A, Ln in UL\ YO 2N I TRP) S Y o
l-70
I--80
-90
Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz
Date: 24.MAR.2012 09:58:49
High Channel
“ RBW 100 kHz Marker 4 [T1]
VBW 300 kHz -57.53 dB n
Ref 10 dBm Att 20 dB SWT 2.5 ms 2.491978000 GHz
10 Marker 1 [T1]
-1.97 dB [ag
2. 479798000 GH
Marker 2 [T1]
-58.10 dB m
A4o6930o00000 GH
Marker 3 [T1]
-56.57 dB n
2.483998000 GHz
3DB

4
Aalaan Ah M MM AN S AN N A
|--70
I--80
-90
Start 2.479 GHz 2.1 MHz/ Stop 2.5 GHz

Date: 24.MAR.2012 10:03:46
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Test Graph of Conducted spurious emissions measured in
100 kHz Bandwidth, EDR mode
Low Channel
= Agilent  08:03:51 May 4, 2012 R T I el
Mkrl 446.0 MHz
#Ijsfeig dBm #Atten 20 dB -55 dBm Select Marker
i 2 3 4
Marker Trace
Auto 1 2 3
Readout,
Frequency
Function ,,
Off
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts) Marker Table
Marker Trace Type X Axis Amplitude On Off
1 @) Freq 446.0 MHz -55 dBm —_—
Marker All Off
More
20f2
== Agilent  08:32:49 May 4, 2012 R T Marker
Mkrl 2.395 GHz
ng 10 dBm #Atten 20 dB 0.858 dBm Select Marker
eak
i 2 3 4
Log
10
dB/ Marker Trace
Auto 1 2 3
Readout,,
Frequency
Function ,,
Off
Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts) Marker Table
Marker Trace X Axis Amplitude On Off
1 1) 2.395 GHz 0.858 dBm —
2 1) 1.601 GHz -53.17 dBm
3 1) 4.800 GHz -42.46 dBm Marker All Off
4 1) 7.204 GHz -53.27 dBm
More
20f2
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Middle Channel
- Agilent

Ref 10 dBm
#Peak

Log

10

dB/

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 @

Type
Freq

08:05:15 May 4, 2012

#Atten 20 dB

#VBW 300 kHz
X Axis
607.3 MHz

R T

I Marker

Mkrl 607.3 MHz
AL (oot Marker
i 2 3 4
Marker Trace
Auto 1 2 3
Readout !
Frequency
Function ,,
Off
. Stop 1 GHz
#Sweep 2.5 s (999 pts) Marker Table
Amplitude On Off
-55.08 dBm
Marker All Off
More
20f2

———————————————————— B

%= Agilent

Ref 10 dBm
#Peak

Log

10

Start 1 GHz
#Res BW 100 kHz
Marker Trace

1)
)
1)
()

08:26:56 May 4, 2012

#Atten 20 dB

#VBW 300 kHz
X Axis

2.443 GHz

2.972 GHz

4.872 GHz

21.850 GHz

R T

Mkrl 2.443 GHz
1.527 dBm

I Marker

Select Marker
i 2 3 4

Marker Trace
Auo 1 2 3

Readout,!
Frequency
Function ,,
Off
Stop 25 GHz
#Sweep 2.5 s (999 pts) Marker Table
Amplitude On Off
1.527 dBm
-54.24 dBm
-41.82 dBm Marker All Off
-54.65 dBm
More
20f2
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High Channel
- Agilent

Ref 10 dBm
#Peak

Log

10

dB/

Start 30 MHz

Marker
1

#Res BW 100 kHz

08:07:01 May 4, 2012

#Atten 20 dB

#VBW 300 kHz
X Axis
643.3 MHz

Trace

()

R T

Mkrl 643.3 MHz
-55.38 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.38 dBm

I Marker

Select Marker
i 2 3 4

Marker Trace
Auto 1 2 3

Readout !
Frequency

Function ,,
Off

Marker Table

On Off
Marker All Off
More

20f2

|

%= Agilent

Ref 10 dBm
#Peak

Log

10

Start 1 GHz

Marker

#Res BW 100 kHz

08:22:52 May 4, 2012

#Atten 20 dB

7 Y e e

#VBW 300 kHz
X Axis

2.491 GHz

2.972 GHz

4.968 GHz

13.144 GHz

Trace

1)
)
1)
()

R T

Mkrl 2.491 GHz

0.489 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude
0.489 dBm
-54.37 dBm
-40.64 dBm
-53.69 dBm

I Marker

Select Marker
i 2 3 4

Marker Trace
Auo 1 2 3

Readout,,
Frequency

Function ,,
Off

Marker Table

On Off
Marker All Off
More
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5.1.5 Spurious Emissions

RESULT: Passed
Date of testing : 2012-03-23 to 2012-04-27
Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : A, B

Ambient temperature : 24°C

Relative humidity : 48%

Atmospheric pressure : 101.0 kPa

Refer to attached Appendix 1 for details.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing : 2012-03-23 to 2012-04-27
Test standard : FCC part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Limit : 2 25kHz or two-thirds of 20dB bandwidth,
whichever is greater
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22°C
Relative humidity : 51%
Atmospheric pressure : 101.0 kPa

Table 8: Test result of Frequency Separation

Channel Measured
ch Channel Limit
annel Frequency Separation (kHz) Result
(MHz) (MH2)
Low Channel 2402 2 25kHz or two-
. 1 thirds of 20dB Pass
Adjacency Channel 2403 ;)rars‘ldowidth
Mid Channel 2441 = 25kHz or two-
. 1 thirds of 20dB Pass
Adjacency Channel 2442 L)raﬁdowidth
High Channel 2480 = 25kHz or two-
1 i Pass
Adjacency Channel 2479 thggzdovtlé?ﬁ B
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Test Graph of Frequency Separation

Low Channel
RBW 100 kHz  Delta 3 [T1]
VBW 300 kHz 0.05 dB
Ref 10 dBm Att 20 dB SWT 2.5 ms 1.002000000 MHz
10 Marker 1 [T1]
2 .63dB m
Lo P “ b 2 403028000.EH
R BN Vo
Deltd 2 [T1 ]
Bl 2dB
L .
:';;/J' "\““W’/ w"ﬂ"’ =1 0020000007 II‘I‘A\"\/
I--20
--30
|-a0
308
I--50
--60
l-70
I--80
-90
Center 2.403 GHz 300 kHz/ Span 3 MHz
Date: 24.MAR.2012 09:33:14
Middle Channel
® RBW 100 kHz  Delta 3 [T1]
VBW 300 kHz 0.03 dB
Ref 10 dBm Att 20 dB SWT 2.5 ms 1.002000000 MHz
10 Marker 1 [T1]
2 1.08dB hg
Lo G Dt o] M 2 A410ZRQOONGH
Delh 2 [T1] Y
Bl -0.03 dB
;;,0} \vw/ﬂ w’” =1-002000000 IHM\A\_‘A
I--20
--30
|-a0
3DB
50
--60
|--70
I--80
-90
Center 2.441 GHz 300 kHz/ Span 3 MHz

Date: 24.MAR.2012 09:35:23
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High Channel

RBW 100 kHz ~ Delta 3 [T1 ]

VBW 300 kHz -0.10 dB
Ref 10 dBm Att 20 dB SWT 2.5 ms 1.002000000 MHz
10 Marker 1 [T1]
2 -0.03dB nm
o v 2.4 c\?}mnnn GH
J\ML\ Del Tlm
.13 dB
[-10 =1.:020000000 Wt
|--20
--30
|--40
308
I--50
--60
l-70
I--80
-90
Center 2.479 GHz 300 kHz/ Span 3 MHz

Date: 24.MAR.2012 09:38:28
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5.1.7 Number of hopping frequency

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-03-23 to 2012-04-27
FCC part 15.247(a)(1)(iii)
ANSI C63.4: 2003

= 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

22C

51%

101.0 kPa

Table 9: Test result of Number of hopping frequency

Passed

Measured Quantity of i
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Graph of Number of hopping frequency

® RBW 100 kHz ~ Marker 2 [T1 ]
VBW 300 kHz -0.31 dB m
Ref 10 dBm “Att 20 dB SWT 10 ms 2.480060000 GHz
10 Marker 1 [T1]
1 .65 dB P
IR APYIVETTITERT T Had e 250000 iy
| 10
I-20
|30

N
i

I--70

--80

-90

Center 2.441 GHz 9 MHz/ Span 90 MHz

Date: 23.MAR.2012 21:38:27
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5.1.8 Time of Occupancy

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-03-23 to 2012-04-27

FCC part 15.247(a)(1)(iii)

ANSI C63.4: 2003
0.4s
Shield room

Low/ Middle/ High
A

22°C

51%

101.0 kPa

Table 10: Test result of Time of Occupancy

Passed

Data Mode PUIS(?an)'dth Dwell time (s) Limit (s) Result
DH1 0.54 0.173 0.4 Pass
DH3 1.82 0.291 0.4 Pass
DH5 3.09 0.330 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Graph of Time of Occupancy

DH1 mode
RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -2.03dB
Ref 10 dBm Att 40 dB SWT 5 ms 540.000000 ps
10 Marker 1 [T1]
-49.29 dB nm
lo 1.4 On
[L_AH
|10
l--20
|-30
|40
-80
-90
Center 2.402 GHz 500 ps/
Date: 23.MAR.2012 22:05:53
DH3 mode
RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 1.99 dB
Ref 10 dBm Att 40 dB SWT 10 ms 1.820000 ms
10 Marker 1 [T1]
-409.48 dB m
-0~ 3 520000
1~
| 1o
I--20
--30
|--ap
3DB
-90
Center 2.48 GHz 1ms/

Date: 23.MAR.2012 22:25:31
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DH5 mode
RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz 0.54 dB
Ref 10 dBm Att 40 dB SWT 15 ms 3.090000 ms
10 Marker 1 [T1]
-409.97 dB m
5450000
1~
| 10
|--20
--30
|--40
b 3DB
I--50
--60
l-70
I--80
-90
Center 2.402 GHz 1.5 ms/

Date: 23.MAR.2012 22:16:53




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17024758 001

Seite 39 von 51
Page 39 of 51

5.1.9 Radiated emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Input Voltage
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-03-23 to 2012-04-27
FCC Part 15.109

ANSI C63.4: 2003

30 — 1000MHz

FCC Part 15.109(a)

3m Semi-Anechoic Chamber

DC 5V (Charging by USB port)
C

24°C

48%

101.0 kPa

Refer to following test graphs for details.

Passed




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17024758 001 Seite 40 von 51
Test Report No. Page 40 of 51

Test Graph of Radiated emissions, mode C, charging by USB port

@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+88-0753-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8394 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2012/04/26
Temp.{ C)}Hum.(%) 24 C/48% Time: 7:49:14
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: Charging by USB port Distance: 3m

Model: LBT-HPO5WH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_

60

50

40

; 3 ‘ ' ‘H«y.:«—w'
30 y M‘
J y M wl“r« an&‘# ]
Ay \w\’ . :
20 J" I’{M« M ‘ NN“J‘ k : : : :
W M‘M“\Mf'ﬂ'f' l J«M I HM“F ity
W«W i
10
0.0 : L : : : : : :
30.000 40 50 60 70 80 300 400 500 600 70O 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuvim) | (dBuvim)| (dB) |CHET| tom) | tdeq) | REmak
1 129.3140] 14.01 1493 | 2894 4350 |-14.56] QP
2 192.0054] 1522 | 1606 | 3128 4350 |-12.22] QP
3 267.0120] 11.74 | 1848 | 3022 4600 |-1578] QP

Page: 1 http:/fanwniv. atc-lab.com
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@ ACCURATE TECHNOLOGY CO.,LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8385 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2012/04/26
Temp.{ C)YHum.(%) 24 C/48% Time: 7:58:27
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: Charging by USB port Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:
70.0  dBu¥/m
limit1: —_
L R S S S S S S — S— CASSS S H.
50
40
A | 7 ﬁ%ﬁ : ' 0 ‘ qﬂ ;
: P : w\vM ol
N A T‘J o1 [—— m b
P l Wl\ ; W .
- o | :
20 : ;
i,
Mﬂﬁl«h\v..r\hymhﬂwﬁh ﬂ L‘h’wwm‘hﬁ*“lﬁ[bm
10 :
0.0 ; I ; ; ; : ; :
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | bz | dBuvim) | (dB) | (dBuvim) | (dBuvim)| @By | P | (om) | (oeq | FETER
1 129.1390| 13.66 14.93 2859 43.50 |-1491] QP
2 191.9890| 18.32 16.05 3437 4350 | -913| QP
3 270.6800| 17.00 18.21 3521 46.00 |-1079] QP

Page: 1 http :/fiwww.atec-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #3391

Standard: FCC 15B abovelGHz
Testitem: Radiation Test
Temp.{ C)YHum.(%) 24 C/48%
EUT: Bluetooth Stereo Headset
Mode: Charging by USB port
Model:  LBT-HPO5SWH
Manufacturer: ELECOM

Polarization:
Power Source:

Date: 2012/04/26
Time: 7:28:56

Engineer Signature: PEI
Distance:

3m

Vertical
DC 5V

Note:

90.0 dBu¥/m

70

50

30 it AN ot

A0 b

B0 oo e R EEEECEEEEPEEEEEEEEEEES

S A E S S

limit1: —

limit2: —

20
1t S
0.0 i H
1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degres
No- | bz | dBuvim) | (dB) | (dBuvim) | (dBuvim)| @By | P | (om) | (oeq | FETER
1 1923.862| 5336 | -953 | 4383 | 7400 |-3017| peak
2 1923.862| 3936 | 953 | 2983 | 5400 |-2417] AVG

Page: 1
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AT c ® ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #8392

Standard: FCC 15B abovelGHz
Testitem: Radiation Test

Temp.{ C)YHum.(%) 24 C/48%
EUT: Bluetooth Stereo Headset
Mode: Charging by USB port
Model:  LBT-HPO5SWH
Manufacturer: ELECOM

Polarization:

Power Source:

Date: 2012/04/26

Time: 7:36:14

Engineer Signature: PEI
Distance:

3m

Horizontal
DC 5V

Note:

90.0 dBu¥/m

70

50

30 prlyid PEAL "“r'f‘l"‘ﬂ\'f\\‘wm‘** JIM"

B0 oo e R EEEECEEEEPEEEEEEEEEEES

S A E S S

E L [ e e Ee P o TR ;f(m wf‘\'r r“ﬁ»#r’\r;“\"*

limit1: —
limit2: —

20
10 [ A
0.0 i H
1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degres
No- | bz | dBuvim) | (dB) | (dBuvim) | (dBuvim)| @By | P | (om) | (oeq | FETER
1 1934.204| 5136 | 944 | 4192 | 7400 |-3208| peak
2 1937.156| 36.61 941 | 2720 | 5400 |-2680] AVG

Page: 1
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5.1.10 Conducted emissions

RESULT: Passed
Date of testing : 2012-03-23 to 2012-04-27
Test standard : FCC Part 15.107

Basic standard : ANSI C63.4: 2003

Frequency range : 0.15MHz — 30MHz

Limits : FCC Part 15.107(a)

Kind of test site : Shield Room

Test Setup

Input Voltage : DC 5V (Charging by USB port)
Operation Mode : C

Ambient temperature : 24°C

Relative humidity : 50%

Atmospheric pressure : 101.0 kPa

Refer to following test graphs for details.
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Test Graph of Conducted emissions, mode C, charging by USB port

ACCURATE TECHNOLOGY CO.,LTID
CONDUCTED EMISSION STANDARD FCC PART 15

EUT: Bluetooth Sterec Headset M/N:LBT-HPOLSWH
Manufacturer: ELECOM

Operating Condition: Charging by USB port

Test Site: 1#5hielding Room

Operator: PEI

Test Specification: L 120V/L0Hz

Comment:

Start of Test: 4/27/2012 / 11:50:38PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Frecquency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuagiPeak 1.0 = 9 kHz NSLK3126 2008
Average

Level [dBuY]

Bp---7----- F-= =T~ """ r-T-TTrhIT T T TS T TT T T AT T T

Frequency [Hz]

% % x MEZ PEI-D427-v31_fin
+ + +MEZ PEI-0427-V31_fin2
MES PEI-0427-v31 pre
MES PEI-0427-V31_pre2
1, TM FCC 15B V QF Voltage QF
—T,TM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0427-V31 fin"
4/27/2012 11:58EM

Fregquency Level Transd Limit Margin Detector Line PE
MHz dBpv dBE  dBuv dB
0.151807 50.40 11.0 &13) 15.5 QF Ll GHND
0.4889507 40.80 12.0 5e 15.4 QPF Ll GHND
3.5986043 24.80 11.5 5e 31.2 QP Ll GHND

MEASUREMENT RESULT: "PEI-(0427-V31 fin2"

4/27/2012  11:58FPM

Frecuency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.490912 36.40 12.0 46 9.8 AV Ll GHND
4.376013 19.60 11.5 46 26.4 AV Ll GND
17.415791 21.50 11.1 50 28.5 AV Ll GND

Page 1/1 4/27/2012 11:58PM PEI-0427-V31
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ACCURATE TECHNOLOGY CO.,LID

CONDUCTED EMISSION STANDARD FCC PART 15

EUT:

Manufacturer:
Operating Condition:
Tegt Site:

Operator:

Test Specification:
Comment:

Start of Test:

SCAN TABLE:
Short Description:

Bluetooth Stereo Headset M/N:LBT-HPOLWH
ELECCM

Charging by USB port

1#5hielding Room

PEI

N 120V/50H=z

4/27/2012 / 11:58:43PM

"V 150K-30MHz fin"

_SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Freguency Frequency Width Time Eandw.
150.0 kHz 30.0 MHz 0.8 % Quasifeak 1.0 = 9 kHz NSLK8126 2008
Average
Level [dBuY]
r---tr-----r-—--T--9--r-T-T-rq--—------- TTTTT TT T AT T I T T AT I T T T T T T T T T T T =T === !
| 1 1 1 | 1 | [ | 1
MpF-——t+-—-—-F-——+-—4-—t—+t—t—-bFH4-———————— o= e e e e e del S == === -
| 1 1 1 | 1 | [ | 1
e R N oot St s et St ——— Aniiie it S R ] 1
L e i il uialridrule ulritdel it ettt riaiei il S | I
a B R ooe
' 1 ! ! | | | [ | 1
kD] R e e e B e -
T"‘ s L 1 rerk, T Tl +1 |
20 e T T SRIm T T A T T T o ST R 2 -1
o O S S B M B b I PR o v N o o
| 1 1 1 | 1 | [ | 1
M M 4M  5M BM aMm 10M 20M 30m
Frequency [Hz]
¥ % x MES PEI-0427-V3Z_fin
+ + + MES PEI-0427-v3Z_finZ
MES PEI-0427-V32 pre
MES PEI-0427-¥32 pre
L, IM FCC 15B W QF Voltage QF
w1, I FCC 15 ¥ AV Voltage AV
MEASUREMENT RESULT: "PEI—O427—V32_fin"
4/28/2012 12:00AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.159256 48.10 11.0 66 17.4 QP N GND
0.4594848 40.80 12.0 56 15.3 QF N GND
3.129296 26.60 11.6 56 29.4 QP N GND
MEASUREMENT RESULT: "PEI—O427—V32_fin2"
4/28/2012 12:00AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBEpV dB dBpY dB
0.496827 36.30 12.0 46 9.8 AV N GND
2.080941 24.80 11.7 46 21.2 AV N GND
18.788139 23.10 11.1 50 26.9 AV N GND
Page 1/1 4/28/2012 12:00AM PEI-0427-V32
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : FCC KDB Publication 447498

The maximum peak output power of the transmitter is 0.00128mW (1.08dBm) only, which less
than 20mW. Since maximum peak output power of the transmitter is <60/f (GHz) mW, i.e.
0.00128mW<25(=60/2.4) mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-3

OMHz

A -
o il " ()

Photograph 2: Set-up for Spurious Emissions (30MHz-  1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-1  8GHz)

i

Photograph 4: Set-up for Spurious Emissions (18GHz-  26GHz)
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Photograph 5: Set-up for Radiated emissions
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Test plots of Spurious Emissions, operation mode A
9kHz ~ 30MHz
Low channel

X orientation
RBW 200 Hz
MT 50 s
Att 10 dB AUTO PREAMP OFF

dBuV Rigg 100 kHz 1 Mz 10 Mz
/m F
120
” \\\
1PK }110 .
NAXH ” \\\\\\\
100
| B
L 90 TDF
80
” [~ PRN
70 ~

T—
%2
b=

” A AN
L 30 1l Ly A
|\ )
20
1,
|
(0]
9 kHz 30 MHz
Dat e: 26. APR. 2012 02:42:50

Y orientation

RBW 200 Hz
Mr 50 ns
Att 10 dB AUTO PREAMP OFF

dBuv 0 100" kHz 1 Mz 10 Mz

1PK (110 [~

]
NAXH ” \

90 TDF

” [~ PRN

9 kHz 30 MHz

Dat e: 26. APR. 2012 02:45:12
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Z orientation
® RBW 200 Hz
MT 50 s

Att 10 dB AUTO PREAMP OFF

dBuv 0 100" kHz 1 Mz 10 Mz

1PK (110 [~

]
NAXH ” \

90 TDF

” [~ PRN

9 kHz 30 MHz

Dat e: 26. APR. 2012 02:47:12

Middle channel
X orientation

@ RBW 200 Hz
Mr 50 ns

Att 10 dB AUTO PREAMP OFF

BV N30 100 kHz 1 Mz 10 Mz
m \?LQF?R

1PK (110 I~

NAXH H \

1 90 TDF

9 kHz 30 Mz

Dat e: 26. APR 2012 02:49:59
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Y orientation

®

dBuv
/m

1PK
NAXH

Dat e:

RBW 200 Hz
Mr 50 ns
Att 10 dB AUTO PREAMP OFF

100 kHz 1 Mz 10 Mz

T~

TDF

~ PRN

26. APR. 2012

Z orientation

dBuv

1PK
NAXH

30 MHz

02: 51: 57

RBW 200 Hz
Mr 50 ns
Att 10 dB AUTO PREAMP OFF

100 kHz 1 Mz 10 Mz

T~

TDF

™~ PRN

<
=
=
3
<
£

k-

26. APR. 2012

30 MHz

02:56: 01
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High channel

X orientation
RBW 200 Hz
MT 50 s
Att 10 dB AUTO PREAMP OFF

BV R3o 100 kHz 1 Mz 10 Mz
/m |F

1PK (110 I~

NAXH H \

1 90 TDF

=
P
Z

9 kHz 30 Mz

Dat e: 26. APR 2012 02:58: 47

Y orientation
% RBW 200 Hz
MT 50 s

Att 10 dB AUTO PREAMP OFF

BV N30 100 kHz 1 Mz 10 Mz
m \?LQF?R

1PK (110 I~

NAXH H \

1 90 TDF

H ML "
20

H
L 10

|

0
9 kHz 30 MHz

Dat e: 26. APR 2012 03:00: 44
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Z orientation

@ RBW 200 Hz
Mr 50 ns

Att 10 dB AUTO PREAMP OFF
dBuv

0 100 kHz 1 MHz 10 MHz

1PK [110

NAXH H \

90 TDF

H ™~ PRN

9 kHz 30 MHz

Dat e: 26. APR 2012 03:02: 42
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A TUVRheinland®

30MHz ~ 26.5GHz

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Parl,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #8361 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( CHHum.(%) 24 C/48% Time: 3:56:14
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:

70.0  dBu¥/m

limit1: —

60

50

40

30 el

} o umm..\vw'l*w-*’*"w
: L : el
20 : : : : oot I’ wm)dn‘ﬁ”fn""
ki sy ) ; : A'M' I Y
Il A
10 ! ! ; Lo
0.0 : [ ; : : :
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | @Buvim) | (@B) | (aBuvim) | @Buvim)| @By | P | tomy | (deq) | REmak

Page: 1
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8362 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 4:.03:20
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_
60 SRS SN S SO S - R i i
50
0
i i i | ; : 3 M}-“‘M
30 : ; ; : E. : : m,wwh“:"ﬁ = :
H H ' ] NL?\WMM« |
: o : T
20 ke ' : ' ERRREREE e *."'h 4
w%M’IW"*‘MJ{mm#w»www«,w,wmw,W“ e
H v .
10 : N :
0.0 . o : : : : .
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No. {MHz) @Buvim) | (dB) | (dBuvim) | @Buvimy | (@B) | VT tom) | egy | RO

Page: 1 http :/Anvww. ate-lab.com
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A TUVRheinland®

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #8363 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 4:10:34
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:
700 dBuV/m
limit1: —_
50 R N e ‘ i
50
0
i JJMJN"'NT‘W‘
30 1 o el
: fpt
rv'w‘ti""'j”ﬁ"wi\m ’
! ! r.JL,x’-MK : :
i ' H | ,’v.\-
20 Meansbgarbligi, -
i : ' . ey .~J"4WW
FL"t‘:\l""“1-f+-?w.w~#‘“f“'“‘““"l“‘A“miJM'*"L”Mq
10 : : : Lo
0.0 ; I ; : : ;
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™

Page: 1

http :/Anvww. ate-lab.com




Appendix 1 A TUVRheinland®

Produkte 17024758 001
Products Page 9 of 56
ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3364 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 4:17:40
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_
60 SRS SN S SO S - R i i
50
10
! : H i.,,dwmﬁl“'é‘w
30 . g }
u*r'wrﬁ’«*w\x,.i'f‘#‘"‘“‘ ' :
L L] j L
; : w}f,l.-v"f‘“ :
20 i 1 g L PR ﬂ!l).‘.f"ﬁf'l”-'!"‘“'w
R PRV A Q-J PRTRNN e
bty \r\lﬂ?k, &Mﬂ{w’h&m\mﬂrwﬂwwi lﬁ‘r
10 : N :
0.0 : [ ; : : : ;
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
Detect Remark
No. {MHz) @Buvim) | (dB) | (dBuvim) | (dBuvim) | (@B) | T | tem) | tegy | 75T

Page: 1 http :/Anvww. ate-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8365 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 4:25:44
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_
50 S SO RS SO SO SO - e i i
50
0
: : | | ; | M W‘* !
30 ; : Lo - : Y i :
P s ettt s
20 oo : W um-cam’n\*'*"('“w 5 |
i i i i L 1 L Awe
W gy | Mok g
e RV *L‘* e
10 L |
0.0 : [ ; : : : ;
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™

Page: 1 http :/Anvww. ate-lab.com
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A TUVRheinland®

ATC)

ACCURATE TECHNOLOGY CO.,LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber
Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3366 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 4:33:45
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: LBT-HPOSWYWH
Manufacturer: ELECOM
Note:
70.0  dBu¥/m
limit1: —_
60 ; ; 1 ;
50
40
; i
30 ] . Aucly” .
,'..,:,‘,M‘m-h‘:"‘w%w
el | !
: o ! !
20 n-\lebm‘ oy - ; Loend ‘J\*J*VW"“‘*\-NM“"'W‘"*'“
i H“‘E--vmwiw'.-.JJWfw«."wm‘n’*h“"’""’MM‘WMMW
10 i ) ‘ .
0.0 ; I ; : : ;
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™

Page: 1
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3317 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 22:19:17
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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ACCURATE TECHNOLOGY CO.,LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #3318

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CYHum.(%) 24 C/48%
EUT: Bluetooth Stereo Headset
Mode: TX 2480MHz

Model:  LBT-HPOSWH
Manufacturer: ELECOM

Polarization:  Harizontal
Power Source: DC 3.7V
Date: 2012/04/25

Time: 22:26:57

Engineer Signature: PEI
Distance: 3m

Note:

70.0 dBu¥/m
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A TUVRheinland®

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China
Job No.: pei #8319 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 22:33:05
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model: LBT-HPO5WH
Manufacturer: ELECOM
Note:
700 dBuV/m
limit1: —_
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3320 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 22:41:44
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3321 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 22:48:45
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3322 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 22:55:21
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: o

60
50
40 F
fl L L ) it 1 \r.
Jk a MwhwwwmmwwW“Nw R ST T
0 a'JPP;Wfi‘M.W“";l*-“"W#"h'LWM‘W\I‘*'MMWv Al |
20
10
0.0
1000.000 3000 4000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No. {MHz) @Buvim) | (dB) | (dBuvim) | @Buvimy | (@B) | VT tom) | egy | RO

Page: 1 http :/Anvww. ate-lab.com




Produkte
Products

Appendix 1

17024758 001
Page 18 of 56
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ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #3311 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 21:31:46
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: LBT-HPO5WH
Manufacturer: ELECOM
Note:

700 dBuV/m
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No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
4802.900| 46.93 -0.31 46.62 74.00 |-27.38| peak

2 4804.031| 42.60 -0.30 4230 54.00 |-11.70] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3312 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 21:39:13
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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Freq. Reading Factor Result Limit [Margin Height | Degres
No. {MHz) @Buvim) | (dB) | (dBuvim) | @Buvimy | (@B) | VT tom) | egy | RO
4803.938| 5270 030 | 5240 7400 |-21.60| peak
2 4803.939| 47.90 030 | 4760 5400 | -6.40| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3313 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 21:47:20
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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Freq. Reading Factor Result Limit [Margin Height | Degres
No. {MHz) @Buvim) | (dB) | (dBuvim) | @Buvimy | (@B) | VT tom) | egy | RO
4881.997| 54.72 014 54.86 74.0 -19.14| peak
2 4881.997| 50.36 014 50.50 54.00 -3.50 | AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3314 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 21:54:56
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:
700 dBuV/m
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Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
4881.920] 5210 014 5224 74.00 |-21.76| peak
2 4881.920] 47.96 014 48.10 54.00 | -590| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8315 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 22:02:46
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
4959.996| 5450 052 | 5511 740 |-18.88| peak
2 4950.096| 49.68 052 | 5020 | 5400 | -380| AVG
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A TUVRheinland®

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #3316 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/25
Temp.( C)YHum.(%) 24 C/48% Time: 22:10:55
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:
700 dBuV/m
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Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
4960.006| 5097 052 51.49 74.00 |-22.51| peak
2 4960.006| 45.68 052 46.20 54.00 | -7.80| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3385 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:43:40
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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A TUVRheinland®

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #3386 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:52:03
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:
700 dBuV/m
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3387 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:59:24
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3388 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 7:.06:37
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8389 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 7:13:57
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3390 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 7:21:02
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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Test plots of Spurious Emissions, operation mode B
9kHz ~ 30MHz
Low channel
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Z orientation

@ RBW 200 Hz
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A TUVRheinland®
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High channel

X orientation
RBW 200 Hz
MT 50 s
Att 10 dB AUTO PREAMP OFF

dBuV Kgo 100 kHz 1 Mz 10 Mz
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Dat e: 26. APR 2012 03:17:45
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Z orientation

@ RBW 200 Hz
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30MHz ~ 26.5GHz

@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8367 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( CHHum.(%) 24 C/48% Time: 4:42:39
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Madel: LBT-HPOSWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
60
50
10
30 : 5 P iw“"‘"“"““j;'w
'.ww‘ﬁj"'“"ww@.wm : :
. ) [ :
! ! ! : iR
L P A b ,JWW“*"W
“ ‘.LNH'{“‘m.—Mww’g.mmrf‘w'wlM?f“‘r‘-,‘rﬂ\m““‘"‘"‘"‘w
. o a
0.0 ' 1 ' H ' \ | H
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | @Buvim) | (@B) | (aBuvim) | @Buvim)| @By | P | tomy | (deq) | REmak
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

ATC)

Job No.: pei #3368 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 4:48:51
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: LBT-HPO5WH
Manufacturer: ELECOM
Note:
700 dBuV/m
limit1: —_
60 SRS SN S SO S - R i i
50
40 !
: ‘ i ““‘-;"Jlk
30 : g gt :
! H\.‘J""“ ! '
Wl i
; L f JuaAH : :
20 fo. ] ; S SRt EELT IS e \W‘MPH“M
et : : ' bl on T PR
urlm'MLM\HF'EM\!Mﬂnﬁw.“,u:m\lr'vﬂll‘n'r-"h“u "'le o
10 ; ool LI
0.0 ; I ; : : ;
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8369 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 4:54.:02
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1:
50 S SO RS SO SO SO - e i i
50
10
| R
! : et
0 o “‘lu *fﬁﬁ‘lw\w%
e e ;
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20 : i : R it ROt Aoyt
""AM\M@ et I N ek yposnbitss e v
L‘h. i\'"\"ft:ﬁ‘ww_wm.{wwww l.
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0.0 : [ ; : : : ;
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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A TUVRheinland®

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #8370 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:02:04
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2441MHz Distance: 3m
Model: LBT-HPO5WH
Manufacturer: ELECOM
Note:
700 dBuV/m
limit1: —_
50 i : e ‘ i
50
40
!  appabiit
0 ; fuﬂmﬂﬂj“""\ :“MM 5
it i
! : : ol
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30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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A TUVRheinland®

ATC)

ACCURATE TECHNOLOGY CO.,LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber
Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8371 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:08:39
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:
700 dBuV/m
: : ; 3 fimit1: -
60 5 : R ‘ i
50
40
P bl
a o e st
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§ ‘l?ﬂ«m.w.f..,wuwiw\n\mjaf”&-w‘ﬂ”"'mw
10 ; ool :
0.0 ; I ; : : ;
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8372 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:15:39
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1:
50 S SO RS SO SO SO - e i i
50
0
30 ] 3 e Lﬂwf-mw'i‘\l”"
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30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: pei #8373

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CYHum.(%) 24 C/48%
EUT: Bluetooth Stereo Headset
Mode: RX 2402MHz

Model:  LBT-HPOSWH
Manufacturer: ELECOM

Polarization:  Harizontal
Power Source: DC 3.7V
Date: 2012/04/26

Time: 5:23:11

Engineer Signature: PEI
Distance: 3m

Note:

70.0 dBu¥/m

limit1: —_—
50
50
| 3 | ) Ji
40 L . rtﬂl,w wﬁ,rf'u‘m ‘m - u‘rﬂ‘ b Ir h“fl ﬂ“\
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Freq. Reading Factor Result Limit [Margin Height | Degres
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3374 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:30:48
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
60 L
50
i M"\l }
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8375 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:37.08
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: o

50 :
50
' ' ' A
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #3376 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:43:49
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2441MHz Distance: 3m
Model:  LBT-HPOSWH
Manufacturer: ELECOM
Note:
700 dBuV/m
limit1: —_
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8377 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:48:48
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
50 :
50
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8378 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:53:58
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
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40 : el ﬂ
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8379 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 5:59:09
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_
50
% '\‘UM'I'(LM P R r!,.‘ A b ,l.m.m\.\*“
.y NW,}.}.;"N L Y A M b I s, b b iy, 0
40 :
30
20
10
0.0 :
18000.000 20000 25000.0 MHz
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3380 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:06:39
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
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No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3381 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:15:45
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3382 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:22:12
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2441MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m
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Freq. Reading Factor Result Limit [Margin Height | Degres
No. {MHz) @Buvim) | (dB) | (dBuvim) | @Buvimy | (@B) | VT tom) | egy | RO
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Appendix 1 A TUVRheinland®

Produkte 17024758 001
Products Page 51 of 56
ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8383 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:29:33
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
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Freq. Reading Factor Result Limit [Margin Height | Degres
No- | mHz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | tom) | (cegy | REMA™
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Produkte 17024758 001
Products Page 52 of 56
ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #3384 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/26
Temp.( C)YHum.(%) 24 C/48% Time: 6:36:56
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: RX 2480MHz Distance: 3m

Model: LBT-HPOSWYWH
Manufacturer: ELECOM

Note:

70.0 dBu¥/m

limit1: —_—
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Freq. Reading Factor Result Limit [Margin Height | Degres
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Appendix 1 A TUVRheinland®
Produkte 17024758 001
Products Page 53 of 56

Radiated emissions in restricted band

@  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

(e=5)]

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8425 Polarization:  Vertical
Standard: FCC Part 15 PEAK 2.4G Power Source: DC 3.7V
Test item: Radiation Test Date: 2012/04/28
Temp.( C)/Hum.(%) 24 C/48% Time: 11:32:17
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  LBT-HPO5WH
Manufacturer: ELECOM
Note:
90.0  dBuV/m
limit1: —_
limit2: —_
B0 |
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et A A, e 0, AR P g A b, R st
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10 |
0.0
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim)| @B) |(dBuvim)|@Buvim)| @B) || ©@m | eg) | Remar
1 2375.984| 48.41 -7.62 40.79 74.00 |-33.21| peak
2 2375.984| 38.12 -7.62 30.50 54,00 |-23.50( AVG
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Produkte 17024758 001
Products Page 54 of 56
- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8426 Polarization:  Horizontal
Standard: FCC Part 15 PEAK 2.4G Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/28
Temp.( C)/Hum.(%) 24 C/48% Time: 11:41:08
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: LBT-HPO5WH
Manufacturer: ELECOM

Note:

90.0 dBu¥/m

limit1: —_—
limit2: —_
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Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | wmHz) | @Buvim) | @B) |@Buvim) |@Buvim)| @B) |P | m) | (deg) | Remerk
1 2376.071| 4894 | -762 | 4132 | 7400 |-32.68| peak
2 2376.071| 3842 | -762 | 3080 | 5400 |-2320] AVG
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Produkte 17024758 001
Products Page 55 of 56
- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8427 Polarization:  Horizontal
Standard: FCC Part 15 PEAK 2.4G Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/28
Temp.( C)/Hum.(%) 24 C/48% Time: 11:50:39
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: LBT-HPO5WH
Manufacturer: ELECOM

Note:

90.0 dBu¥/m

limit1: —

limit2: —
B0 b om oo e
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Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | wmHz) | @Buvim) | @B) |@Buvim) |@Buvim)| @B) |P | m) | (deg) | Remerk
1 2483500 5722 | -7.37 | 4985 | 7400 |-2415| peak
2 2483500 4387 | 737 | 3650 | 5400 |-17.50] AVG
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Produkte 17024758 001
Products Page 56 of 56
- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8428 Polarization:  Vertical
Standard: FCC Part 15 PEAK 2.4G Power Source: DC 3.7V
Testitem: Radiation Test Date: 2012/04/28
Temp.( C)/Hum.(%) 24 C/48% Time: 11:59:43
EUT: Bluetooth Stereo Headset Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: LBT-HPO5WH
Manufacturer: ELECOM

Note:

90.0 dBu¥/m

limit1: —_—
limit2: —_
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Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | wmHz) | @Buvim) | @B) |@Buvim) |@Buvim)| @B) |P | m) | (deg) | Remerk
1 2483.500 60.97 -7.37 53.60 74.00 |-20.40| peak
2 2483.500 46.27 -7.37 38.90 54.00 |-15.10] AVG
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